
Group: 12LD 477-2

Engine: 12LD 477-2   Drawing: C

CAMSHAFT/SPEED GOVERNOR/CONTROL LEVER

POS. CODE DESCRIPTION Qty

 01 «–––––» plug - no longer avail. 1

 01a 9600.090 foolproof tube 1

 02 «–––––» nut 1

 03a 722R.024 eXtra fuel adjusting screw 1

 03a 722R.041 eXtra fuel adjusting screw EPA version 1

 04 «–––––» Stop lever set - no longer avail. - see Pos. C 7-C 9-C 10 0

 05 1760.001 bolt M 6 X 1 X 10 1

 06 7625.008 washer diam. 6,4 1

 07 493R.031 Stop lever 1

 07a 494R.065 Stop lever 1

 08 547R.025 spring 1

 08a 547R.070 spring for cover set for electro-magnet 1

 09 579R.001 O-ring 2

 10 493R.029 Stop lever set 1

 11 4431.178 gasket 1

 12 232R.081 cover set 1

 12a 233R.013 cover set for electro-magnet 1

 13 231R.081 cover set 1

 14 9180.191 adjuster M 6 1

 15 323R.007 nut 1

 15a 3240.008 nut M 6 1

 16 1760.131 bolt M 6 X 1 X 20 3

 17 6760.034 stud M 6 1

 18 926R.038 tie rod 3000 R.p.M. 1

 18 927R013 tie rod 1500/1800 R.p.M. 1

 19 244R.002 cotter pin 1

 20 «–––––» lever 0

 20a 5202.104 lever 1

 21 551R.033 governor spring 1

 22 «–––––» Shaft - see Pos. C 20 0

 23 579R.032 O-ring 2

 24 1760.034 bolt M 6 X 25 2

 25 1770.001 bolt M 8 X 1,25 X 12 1

 26 1165.036 ring 1

 27 3240.008 nut M 6 2

 28 555R.021 spring 1

 29 5655.382 governor spring for 2K70 inj.pump EPA version 1

 29 5655.383 spring 1

 29 5655.391 governor spring for 2K70 inj.pump 1

 30 494R.077 accelerator internal lever 1

 31 612R.003 plate 1

 31 6370.716 plate 1

 32 9180.193 wire end 1

 33 547R.061 spring 1

 36 494R.076 Throttle lever 1

 37 7625.026 washer diam.12 1

 38 7626.051 washer 1

 39 059R.085 ring 1

 40 777R.078 washer 1

 41 621R.022 governor tappet 1

 42 469R.078 gear 1

 43 1011.905 camshaft EPA version 1

 43 A23R.079 camshaft 1

printed by LOMBARDINI:   11/08/2010  -      1



Group: 12LD 477-2

Engine: 12LD 477-2   Drawing: C

CAMSHAFT/SPEED GOVERNOR/CONTROL LEVER

POS. CODE DESCRIPTION Qty

 44 777R.033 washer 1

 44 777R.034 washer 1

 45 498R.036 tab 1

 46 708R.013 tappet 4

 47 579R.046 O-ring 4

 48 071R.058 push rod 4

 49 940R.021 protection pipe 2

 50 1240.013 snap ring 1

 51 323R.003 nut 1

 52 6780.085 stud M 8 X 35 (47) 1

 53 060R.011 circlip 1

 54 674R.046 electromagnet 1

 55 7625.012 washer diam. 8,4 2

 56 326R.037 nut 1

 57 323R.007 nut 1

 58 9730.107 screw M 6 X 14 2

 59 7625.008 washer diam. 6,4 2

 60 879R.032 electro-magnet support 1

 61 3203.037 nut M 5 1

 62 993R.038 screw M 5 X 30 1

 63 1760.034 bolt M 6 X 25 2

 64 1760.032 screw TE M6X14 1

printed by LOMBARDINI:   11/08/2010  -      2



Engine: 12LD 477-2  Drawing: C

printed by LOMBARDINI:   11/08/2010


